


























S15430P KIT, OUTER JACKSHAFT BEARING 786/630/638

NOTE: MUST ALSO HAVE JACK SHAFT LONGER
UORDER SEPARATE

- 786 - 237650 6850 (WAS 66.50>
630 - 255250 83.50 (WAS 81.50)
638 - 475650 85.50 (WAS 83.50)

NUT, HEX 1/2-13 U3
<005360>
& WASHER, LOCK 172 (3>
<005370>

WASHER, FLAT 1/2 STD (9
€005200>

BRACKET, UPPER SUPT,
(5154205

BOLT, CRG 1/2-13 x 1-1/4 A3
<030470>

BEARING, 1-3/4
(288130>

e
@
@
[

BRACKET, LOWER SUPT.
(514980>

PLATE, OUTER BRG. SUPT.
(515400>

INSTRUCTIONS:

1> REPLACE JACKSHAFT WITH LONGER. WHEN REPLACING
SHEAVES MOVE IN AS FAR AS POSSIBLE. 0OTHER SHEAVES
& IDLERS MAY ALSO NEED TO BE ADJUSTED.

2> ASSEMBLE BEARING & FLANGETTES TO BEARING PLATE (3154000,
SLIP ONTO SHAFT, POSITIONING UPPER & LOWER SUPPORTS (515420)
& (514980>, CLAMP IN POSITION. MARK & DRILL HOLES TO BOLT
UPPER & LOWER SUPPORTS.

3> COMPLETE ASSEMBLY AS SHOWN. LOCK BEARING COLLAR IN THE
DIRECTION OF ROTATION.

TXTSIZE C1 )






















638 BASIC UNIT (M475880>

ITEM PART QTY DESCRIPTION
NUMBER

1 509830 4 BRACKET WLDT, TOP HOLD DOWN
2 £388074 2 KEY, SQUARE 3/8 x 2-1/4

3 ESS2044 2 NUT, LOCK, 3/8-16

4 E672030 2 BOLT, HEX, 1/2-13 x 3/4

S E748004 2 JACK STAND

6 E823023 2 U-JOINT, 35N 1-3/4 x 1-3/4

7 [124589 24 NUT, HEX, 3/8-ii

8 991150 2 BOLT, HEX, 3/8-16 x 4

9 R16260 2 BEARING, FLNG w/ LK CLR 1-3/4
10 R&66250 6 BEARING, FLNG w/LK CLR 2-3/16
11 005200 60 WASHER, FLAT, 1/2 STD

12 005360 54 NUT, HEX, 1/2-13

i3 005370 60 WASHER, LOCK, 3/8

14 010730 4 BOLT, HEX, 1/2-13 x 1-1/4

13 012260 34 BOLT, HEX, 3/8-16 x 1

16 475980 4 COVER, REAR BOTTOM, 638

17 019070 1 COTTER PIN, 3/16 x 1

18 020440 24 WASHER, LOCK, 5/8

19 021180 36 WASHER, LOCK, 3/8

20 021190 34 WASHER, FLAT, 3/8 STD

21 475960 4 STRIP, BOLT TOP, 638
22 475950 4 WLDT, TOP COVER HOLDER, 638
23 023620 10 WASHER, LOCK, 5/16
24 023630 108 NUT, HEX, 5/16-18
25 025390 8 BOLT, CRG, 1/2-13 x 1-3/4
26 231030 8 SPACER
27 027260 34 NUT, HEX, 3/8-16
28 475970 2 STRIP, BOLT BOTTOM, 638
29 030470 36 BOLT, CRG, 1/2-13 x 1-1/4

30 234060 92 BOLT, CRG SSN, 5/16-18 x 1

31 218660 5 SCREW, AHSS BLO 3/8-16 x 3/8B
32 022920 92 WASHER, FLAT, 3/16
33 127890 4 NUT, HEX LOCK, t/2-13
34 143710 4 PIN, SNAPPER, 378 x 2-1/2
35 1770500 8 BOLT, HEX, 1/2-13 x 1-3/4
36 1770608 2 BOLT, HEX, 1/2-13 x 3-1/2
37 231950 2 KEY, WDRF <i222-1> 3/8 x 2-3/4
38 234560 1 SHIELD, GEARBOX
39 234580 5 ANGLE, SIDE SUPPORT

40 0035900 8 BOLT, HEX, 3/16-18 x 1

41 244180 1 GEARBOX, 1.5 TO 1, 600 SERIES
42 475930 = 1 WLDT, MAIN FRAME, 638

43 475640 2 SHIELD, JACKSHAFT, 638

44 475990 2 COVER, 638 TOP

45 475670 1 COVER, 638 REAR DROP

46 255180 2 SHIELD, U-JDINT

47 475650 2 JACK SHAFT, 638

48 509600 2 ROTOR TUBE WLDT, 638 #2 & #3
49 475630 1 ROTOR TUBE WLDT, 638 #1, RBBER
30 475600 1 ROTOR TUBE WLDT, 638 #1 STEEL
51 963130 1S OIL, 90W (in gearbkox)































DRIVES, IDLERS, & SHIELDS - STEEL FRONT (M3806002

ITEM PART 7B6 638 DESCRIPTION

NUMBER QTY aTyY
26 030380 1 1 KEY, SQ. .38x3.0
27 033180 2 2 BOLT, CRG. 3/8x1.25 GS ZN
28 115590 - c ZERK, 1/4-2B DRV THDSTR
28 251220 1 - BUSHING, SPLIT TAP. SF 2.00
29 056720 - 1 BOLT, HHCS S5/Bx4.0 G3 ZN
25 271729 1 - BOLT, HHCS 5/8x3.5 G5 ZN
30 114370 1 1 PIN, COTTER 1/4x%2.0
31 251020 - 1 GUIDE
31 115590 1 - ZERK, 1/4-28 TPR DRVTHDSTR
32 380620 - 1 PULLEY, 10 x 3.75 x .62
33 2e3700 2 2 BUSHING, 2-3/16 SPLIT TPR
34 231000 3 3 SPRING, COMP. 1.62x7.25x.23
35 231030 3 3 SPACER, SPRING 1L0x.64x5.0
36 231060 l 1 ROD WELD, TAKE-UP 15.0
37 231070 1 1 ROD, WELD, TAKE-UP 135.0
38 E706057 1 - SHEAVE, 4C-12.4 E BUSHING
39 394300 1 1 SHEAVE, 10.4
40 234740 1 1 SHEAVE, 3C-13.4 E BUSHING
41 234730 1 1 SHEAVE, 3C-8.9 E BUSHING
42 234760 1 1 BUSHING, SF 1.75 SPLIT TPR.
43 234770 1 1 POWER BAND BELT, 4HC-84.2
44 234780 1 1 POWER BAND BELT, 3HC-137
43 234810 S 5 COVER, ROTOR sSLOT
46 466930 1 1 SHIELD, LEFT REAR
47 466920 1 1 SHIELD, LEFT FRONT
48 466910 1 1 SHIELD, RIGHT
49 234830 1 1 IDLER ASSEMBLY, #1 ROTOR
30 234860 i 1 IDLER ASSEMBLY, &2 ROTOR
31 380630 - 1 IDLER ASSEMBLY, #3 ROTOR
22 225700 - 1 BUSHNG, 218 SPLIT TPR TYPE E
T34 R66251 1 - BSHNG, 218 SPLIT TPR TYPE SF
33 279320 1 1 ROD, SPRING TAKE-UP.3x23.0
94 380610 - 1 POWER BAND BELT, 3HC-230
54 234790 1 - POWER BAND BELT, 2HC-230
35 380620 1 PULLEY, B.0x3.25wx.62 B
32 234800 1 - PULLEY, B.0x2.0wx.62 B
26 268360 - 1 WASHER, FLAT S/16-18x1 ZN
36 231020 3 GUIDE
57 380640 - 1 BRACKET, BELT RETAINER
57 279330 1 - BRACKET, BELT RETAINER
58 124330 4 4 PIN, COTTER 1/8x1.30 ZN
29 183330 23 28 DEFLECTER, RUBBER CURTIAN
&0 235260 2 ROD, 630 SKIRT
60 235260 2 - ROD, 786 SKIRT
61 - - - ROD, 784 SKIRT
&2 235070 1 1 SPACER, 1.62x1.38x3.5
63 035210 ] 6 WASHER, FLAT .656x1.31x.095
64 268360 1 - WASHER, FLAT 17/32 x 1-3/4
63 466830 10 10 ANCHOR, LATCH BOLT-0ON
66 223540 10 10 BOLT, HHCS 174 x 1-3/4
67 037330 10 10 NUT, 174 LOCK
68 1120393 10 10 WASHER, FLAT S/16 SAE
69 205650 10 10 HOOK, RUBBER

17

























SCALPER ATTACHMENT, KNIFE AND DISC VERSIONS

ITEM PART QTY QTy QTY DESCRIPTION
NUMBER 784 786 638

1 240190 1 1 1 WLDT, SCALPER SUPPORT, RH
2 235920 1 1 1 WLDT, SCALPER SUPPORT, LH
3 ES90154 2 2 [ad PLATE, CLAMP

4 241970 1 - - WLDT, SCALPER BAR, 784A

2 240300 - 1 - WLDT, SCALPER BAR, 786A

6 2955190 - - 1 WLDT, SCALPER BAR, 638A

7 240200 1 1 1 WLDT, SCALPER LIFT ARM

8 1770500 1 1 1 BOLT, 1/2 x 1-3/4

9 E663016 e 3 4 ASSEMBLY, SCALPER, RH KNIFE
10 E663015 Z 3 4 ASSEMBLY, SCALPER, LH KNIFE
11 £840001 4 & 8 U-BOLT, 3/4-10 x 6-1/8 x 4-1/4
12 036800 g8 12 16 WASHER, LOCK, 3/4

13 036730 g8 12 16 NUT, HEX, 3/4-10

14 240420 1 1 1 KEY, S@. 5/8 x 2-1/4

is 005370 2 2 [ WASHER, LOCK, 1/2

16 031080 | 1 1 BOLT, 1/2 x 1

17 E829107 | 1 1 WASHER, SPECIAL

18 E672446 8 8 8 BOLT, 5/8 x 7

19 020440 8 8 8 WASHER, LOCK, 5/8

20 124589 8 8 8 NUT, HEX, S/8

21 462320 2 3 4 ASSEMBLY, SCALPER, RH DISC
ae 462310 c 3 4 ASSEMBLY, SCALPER, LH DISC
e3 510410 2 3 4 ASSY, MECH DISC <2001> LH
24 210420 2 3 4 ASSY, MECH DISC <2001> RH

23
























